
ASS´Y DRAWING
EV-0008



Pos.No. No. SK GK OK Description Part Description Art.No.

SK 1 Service kit Contains all parts marked at SK 016499

GK 1 Gasket kit Contains all parts marked at GK 016490

OK 1 Overhaul kit Contains all parts marked at OK 016500

1 1 Motor coil 1 ph; 220-240V; 50/60Hz 016001

1 1 Motor coil 1 ph; 110V; 50/60Hz 016001A

1 1 Motor coil 1 ph; 100V; 50/60Hz 016001B

1 1 Motor coil 3 ph; 200-240V; 50Hz / 208-275V; 60Hz 016001C

1 1 Motor coil 3 ph; 345-416V; 50Hz / 380-480V; 60Hz 016001D

2 1 B-end plate for EV-0008 016002

3 1 A-end plate for EV-0008 016003

4 1 1 1 Oil seal 12-22-6; Viton 016004

5 2 2 Spring washer 31*23; h3,3 016005

6 1 Motor rotor only 1 ph; 220-240V; 50/60Hz 016006

6 1 Motor rotor all other versions 016006A

7 2 2 Bearing for EV-0008 016007

8 1 Key 4Bx4Hx14L 016008

9 4 Allen head screw M5xP0,8x110L 016009

10 4 Lock washer M5 016010

11 1 Key 4Bx4Hx10L 016011

12 1 Toothed lock washer CSTW-10 016012

13 1 Fan for EV-0008 016013

14 1 Connection cable for 1 ph; with machine plug 016014

14 1 Connection cable for 1 ph; with ring wire connector 016014A

14 1 Connection cable for 3 ph; with ring wire connector 016014B

14 1 Connection cable for 1 ph; with F-style power plug EUR 016014C

15 1 3ph-connector (option) for 3 ph 016015

16 1 Capacitor 16µF/450V; for 1 ph; 220-240V; 50/60Hz 016016

16 1 Capacitor 40µF/250V; for 1 ph; 110V; 50/60Hz 016016A

16 1 Capacitor 55µF/250V; for 1 ph; 100V; 50/60Hz 016016B

17 1 Pump cylinder for EV-0008 016017

18 2 2 2 O-ring Ø79,5x2; Viton 016018

19 1 Pump rotor Ø63xØ12x27 016019

20 3 3 Vanes 27x18x4 016020

21 1 1 Set valve-end Ø14x4,5; G-1/2x36 016021

22 1 Plug PF 3/8 016022

23 2 Allen head screw M5x0,8x20L 016023

24 2 Lock washer M5 016024

25 1 Oil separator cover for EV-0008 016025

26 1 1 Set exhaust valve for EV-0008 016026

27 1 1 1 Rubber cushion Ø28xØ8,2x2 016027

28 1 Copper screw M4x0,7x4L 016028

29 1 1 Filter cap Ø6x40 016029

30 1 Hexon head screw M6xP1,0x10L 016030

31 1 1 1 Exhaust filter with O-ring D40x70; G3/8 016031

32 3 Allen head screw M5xP0,8x80L 016032

33 3 Lock washer M5 016033

34 1 Oil separator housing for EV-0008 016034

35 1 1 Wire mesh filter 110x53; 2 layers 016035

36 1 1 1 1 Seal for exhaust filter for EV-0008 016036

37 1 Exhaust filter cover for EV-0008 016037

38 1 1 1 1 O-ring Ø42,52x2,62 016038

39 2 Screw 9,3xM5x12L 016039

40 1 1 Oil return valve for EV-0008 016040

41 1 1 Oil sight glass R1/2 016041

42 2 2 2 Oil plug with seal 1/4-19; viton 016042

43 1 1 1 Air exhaust damper for EV-0008 016043

44 1 Motor cover for EV-0008 016044

45 1 Plug for EV-0008 016045

46 4 Screw M4x15L 016046

47 4 Washer Ø4xØ12x1 016047
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